41 4+

PARTS CATALOG NO.976

ROTARY MOWER, BLADE

AND DU RT
ON

12 @ AND 190
ég%N TRACTORS

PRICE 75¢

= B CASE COMPANY
Racine, Wisconsin, U.S.A.

=

BRREFS N




PARTS CATALOG NO.976

ROTARY MOWER, DOZER BLADE AND DUMP CART

MOWER SERIAL NUMBER

7

NOTE There is no serial number locat

DOZER BLADE SERIAL NUMBER

;%e dump cart,

DESlGNAno&\K\J TRACTOR APPLICATION
A 120 150 190
38" ROTARY MOWEF X X
44" ROTARY X X
e
44" R ROT@S@OWER X
44" DOZER BLADE X X
50" R DOZER BLADE X
DUMP CART X X X

When using this catalog, notice the reference to serial
Serial Numbers numbers of various components noted here and listed in

the "description' copy. By referring to correct serial num-
bers, proper parts identification will be assured.




GENERAL INFORMATION

Indexes

This Parts Catalog is arranged for easy
identification of Genuine CASE Service
Parts., An alphabetical index is provided at
the front of this Catalog to locate the major
groups or assemblies. A numerical indexat
the rear of the Catalog gives the part num-
bers and the pages on which they are de-
scribed.

Hllustrations

All parts are illustrated in ""Exploded
Views" which show the individual parts in
their normal relationship toeachother. Re-
ference numbers are used in the illustra-
tions. These numbers correspond to those in
the "Reference Number'' column and are fol-
lowed by the part number, description and
quantity required.

Indented Descri ng

Orders

Orders shouldplainly specify correctpart
number, full description, quantity required,
machine model and engine model, machine
and engine serial numbers, method of ship-
ment and shipping address.

Changes

When changes to the machine make itnec-
essary, revised pages for this book will be
issued. The revised pages will be issued with
the same page number as those they replace
and the "issue" number and date will be
advanced.

It is imperative that revised Parts Book
pages be inserted into their respective
Parts Books as s received. Failure
to do so will lea nfusion and defeat the
purpose of theé )

@

@

ing assembly or sub-assembly.
he number of parts used on a ma-
6 this case the quantity shown is the
dssembly.

REF. PART NO. REQ'D
A 55159 = CYLINDERASSY\:<\pear steering . ... ... ... v veveue.. 1
28 A 56208 = SOCKET-ASSY»rear cylinder . ... ... ......... ... 1
29 A 55956 agjusting, socketassy . ................ 1
30 A 55957 socketball. . ... ........00iiuunen.. 2
31 A 56210 . -socket . ... ... |
32 A 56209 AT - socket spring . . ... .. ... iinennn. 1
33 G 45175 IP ASSY - socketassy. ... .....o' oo, 1
16- 836 LT - 1/2"x2-1/4"N.F.hexX. . . . v v v v e vnnnn.. 1
34 132- 104 @ IN - cotter, 3/16" X 3", . . . . . ... 1
35 A 55889 STUD - ball,socket & cylinder . .................. 2
36 13- 410 BOLT - 1/4"x5/8"N.C.,hex. . .. ... ......... ... . 4
37 92- 4 LOCKWASHER - 1/4" SAE . . . . . et 4

Terms "Right Hand” and "Left Hand”

"Right Hand" and "Left Hand'" sides of this machine are determined by standing at the rear
of the unit and facing in the direction of forward travel.



ALPHABETICAL INDEX
MOWER SECTION
Page
120-150 190

38" 44" 44" R

Belts, Drive « v+ cvs snvssvosansons 9 9 11

DPIVEN o v v ovnwnsnmevws Ty 7 5 5
Blades « s s cesnscnvsnnscenssmss 7 5 5
DOCK vn smn stz b asstonmmamennss 7 5 5
GUATAR « « « s s s s s s v n s ams ame nws s 7 5 5
Housing, Spindle. . . . c c c o s c e e 000w 7 @ 5
PulleyS...cecocoeocsccccsscscos @5 5

DOZER TION
%@ Page
@\ 120-150 190
@@ 44" 50" R
Blade. . @ ................. 13 15
Carria@ .................... 13 15
Edge®Cufting « c v s v cvsonsmioonss 13 15
BEIAS « ¢ s v s sns s mnsansesven s 13 15

DUMP CART SECTION
Page






R
1
2
3
4
5
6
7
8

EF. PART NO.

ROTARY MOWER, DOZER BLADE AND DUMP CART
38" ROTARY MOWER

120, AND 150 GARDEN TRACTORS

DESCRIPTION

C 10806 GUARD - outboard pulley « « «cccceceeoeecceccecnn .

187- 1014 SCREW - 1/4'" x 1/2'" hex head, self-tapping « « « e+ s
25- 1112 NUT = 3/4"-16heX =« - o+ ceocoessnnncsoccscocconsos
C 10904 PULLEY - outboard spindle « ¢« e ccc oo e cceoccccecnce.
126- 19 KEY, WOOArUf #11e « e s oo v ssooesescoconanconnnnns
c 10822 WASHER - mower sSpindle » « ¢+« e ¢ e o v o e v ecccecocceeee
Cc 10713 PULLEY - center spindle, 2 groove « « ««« e ceeco e
C 10769 BELT - driven, 3V710 « « s cosssoemeoonscocecanenn.
[ 3 10788 DECK - mower, K7 L I T R
A 70404 DECAL - "caution-spinning blade'" « « « - « - I IR A AR
C 10899 BEARING - spindle « ¢+« e e e oo oo eec oo coaccoceees
C 10810 SPACER -bearing s« ccccecseoeecscecoccsoncccnes
C 10807 HOUSING - spindle + + e s e coceeeeseecccncocococcees
C 10942 WASHER - bearing seal « «cceoeevessaoocceccecnecns
C 10808 SPINDIE -mower blade « « « ¢ « ¢ e o e o e 0 0o s o oo oeososese
C 10811 BLADE = 14" INOWET « ¢ ¢ e o ¢ o s oo a e soseessssssscssss
92- 6 WASHER - 3/8" SAE std. 10CK « « ¢ ¢ slf3N\¢ s s+ s s e eeeceecncns
115- 206 BOLT - 3/8"x5/8"N.C.ZP «« e ON D ¢ vevvecennens
115- 203 BOLT - 3/8"X3/4" N, C. v v o o (TNt o cocococancnoncs
92~ 6 WASHER - 3/8' SAE std. lock Q ..................
C 10765 PULLEY - idler ..... o @ ....................
C 10814 BRACKET - idler ... %{) ......................
C 10817 BUSHING - idler pulleyssa\eNys « « e s s s s oo oo oo oassenons
16- 624 BOLT - 3/8"x 1-1/2" Plet siieliel el oiolie s a o siieisls o leiiels ! 6 5
92- 6 WASHER - 3/8" S CKivs o000 0 u miin @ 5 & Bibi6 & Biele e
11- 614 BOLT - 3/8"x 17 und head, square neck « « « s « « ¢« oo« -
195- 522 WASHER - 3/8 T8I ZP' s s56 5 5 6o & = ainis & o slets @ w o
25- 106 8 NUT -3/8"-ABIG-U.hex «ccecvececccoscons ST T

Printed in U, S. A,

April, 1966



g



ROTARY MOWER, DOZER BLADE AND DUMP CART

44" ROTARY MOWER

120, 150 AND 190 GARDEN TRACTORS

EF. PART NO. DESCRIPTION

C 10806 GUARD - outboard pulley =« s v eecs

187- 1014 SCREW - 1/4" x 1/2'" hex head, self-tapping * * * - - .-

25- 1112 NUT - 3/4n_16 heX * ¢ e ccosooeeeeccocscccece

C 10904 PULLEY - outboard spindle « « « = ¢+ = s e o e o

126~ 19 KEY - Woodruff #11 .......................

C 10822 WASHER - mower spindle « <« s e s o oo meecen e

C 10713 PULLEY - center spindle, 2 groove === === ***"

C 10919 BELT - driven, 3V750 ¢ ccscecccrocccscncece

C 10833 DECK - mower, 447 ¢ o o o 0 0 0 00 o0 0 s e s s 0 o e

10 A 70404 DECAL - '"caution-spinning blade' « « =« =«
11 C 10899 BEARING - Spindle« » » ++++roeovoeeoscecceen
12 C 10810 SPACER - bearing * s cccccccceccscciocscnce.
13 C 10807 HOUSING - spindle * » = s« s s cececececcccceceee
14 C 10942 WASHER - bearing seal <+ e ecce.
15 C 10808 SPINDLE - mower blade « « =« o+ e oo eceene
16 C 10920 BLADE - 15-1/2" mower =« -ccc-cccccccccccncoe
17 92- 6 WASHER - 3/8' SAE std. lock =« g ***""
18 115- 206 BOLT - 3/8"x5/8"N.C. ZP - - - Nyeeoeenes
19 115- 203 BOLT - 3/8"x3/4"N.C, *** - N ARAEAEEER
20 92- 6 WASHER - 3/8'' SAE std. lock ={\+ ¥ « e e o v e eeee
21 ¢ 10765 PULLEY -idler -+« @ ............
22 C 10814 BRACKET - idler - - - R e I I
23 C 10817 BUSHING, idler pulley N\ Qe cecececccecen
24 16- 624 BOLT - 3/8"x 1-1/2" NZP ¢ cccecccccccns
25 92- 6 WASHER - 3/8" SA CK cccccccrrocccnnn
26 11- 614 BOLT - 3/8" x /& und head, square neck « -+ - -
27  195- 522 WASHER - 3/8 'ﬁ\ STARUZD o v s nanps s omss
28 25~ 106 NUT - 3/8'"- . heX ++ccccceeccocascssns

Printed in U, S. A,

ooooooo

.......

April, 1966



T

|||||||||||||

@l\\\l‘

[Co—
@

A
(= X&)
=Y
%

Yl




‘b!f

REF. PART NO. DESCRIPTION
1 C 30895 |{Q9GBELT - drive e« e s e eovosossoscoscascassns
2 C 10463 PULLEN Saldler- s wims 5o/l o o v 6816 o o siias & & siiais e
3 C 10551 BUSHING -idlere cccceccccecsvsscsosscsoscoce
4 15~ 896 BOLT - 1/2"X 6" N, C, e e oooseovecosnn s @ 08
5 92- 8 WASHER - 1/2" SAE std, 10CK =« « + e ¢ ¢ e oo oo eenn
6 25- 108 NUT - 1/2"-13 N. C. hex « « ¢ ¢ o o« s Sl w
7 C 10949 FRAME - support - « - . .« . T A
8 C 10760 BELLCRANK -rear lifte « ¢ ¢ e e e e e e e ceceeeann
9 C 10789 IEVER -rear lifte « « e c e e o s e e s s oo o e eeeeecs
10 138- 2008 ROLLPIN - 1/4" X 1=1/8" ¢ ¢ e oot et e snnnn
11 C 10757 PULL ROD - rear mower lift -+« cc oo eeee.
12 195- 522 WASHER - 3/8" SAE plain ZP e« c e v o v voeesnns
13 C 10751 LEVER = lift ¢+ « ¢ v e cocoeoooococsosoens “ ..
14 115- 406 BOLT - 1/2"x 1-1/4" N, C, s+ s s+ oo e IR
15 132- 48 PIN - cotter, 1/8"X 1" s e e ececccaccscccnns
16 C 10953 PIN - clevis 1/2" X 3/4" < ¢ e e v ceceeconcennc.
17. 218- 4 CLEVIS - 3/8"=24 SAE + + e o vvveoffRereronnss
18 25- 156 NUT - 3/8"-24 N. F. hex « -+ -« NS
19  141- 4 PIN - clevis 3/8" SAE « = « + « »
20 132- 26 PIN - cotter 3/32" x 3/4". . -

C 10898 PIN - safety - ¢ oo oo oo
22 C 10821 PIN - clevis 1/2" . .. .
23  195- 530 WASHER - 1/2" SAE p
24 C 10804 LINK - front mower 1
25 C 10803 LINK - rear mowe
26 C 11344 LINK - bottom 1iff¢ 57t e ¢ ¢ ¢ ¢ ¢ e e e e e e a0 e 0000
27 C 11345
28 115- 407
29 C 10800
30 C 10952
31 C 10802
32 C 10813

C 10818
34 C 10897
35 C 10883
36 25- 148

ROTARY MOWER, DOZER BLADE AND DUMP CART

38" - 44" ROTARY MOWER

120 AND 150 GARDEN TRACTORS

Printed in U. S. A,

--------

oooooooo

--------

April, 1966



10

Q\Y@D

&}

B
17
7

\

)
quw@
O—=— ﬂmnw@u .............

E

il

UyQV
kﬁ%w \\\ @/\@%



ROTARY MOWER, DOZER BLADE AND DUMP CART 1

EF. PART NO.

C 11051
C 10463
C 10551
15- 896
92- 8
25- 108
C 10951
C 10760
C 10789
138- 2008
C 10757
195- 522
C 10751
115- 406
132- 48
C 10953
213- 4
25- 156
141- 4
132- 26
C 10898
C 10821
195- 530
C 10915
C 10916
C 11344
C 11347
115- 407
C 10800
C 10952
C 10802
C 10813
C 10818
C 10897
C

[\

10883
5- 148 @

<

Printed in U, S. A,

44" ROTARY MOWER
190 GARDEN TRACTOR

DESCRIPTCLON N G REQ'D
BELT-driveQTIJ.é.Zq./.?"'..'.‘.;.".;.'.j..... ....... 1
PULLEY = idler s e o oeieecscociosssmesssnsscssessses 2
BUSHING = $0I6I s » 5 eros s s e ssossbssosnsssnsinss .. 2
BOLT - 1/2" X B" N B, «cssssvssccssonsonnsiassssss 1
WASHER - 1/2" SAE td. 10k + s ccccvvsosocscsscsnnne 5
NUT -1/2"-13 N, C.hex cccceeecoccans A GO O e 00 O e 5
FRAME - SUPPOTt « s e e o e oo s seesasscscssscsssesess 1
BELICRANK -rear lift « ¢ e ¢ e c c e e e e o e o coeoesscccccocs 1
LEVER -rear lift « « ¢ c ¢ c ¢ c e e s e e e e e e o eeooonssos S |
ROLLPIN = 1/4" X 1-1/8" c ¢ e c e coccsvasns e e 1
PULL ROD -rear mower lift « « « « ¢ ¢ ¢ ¢ 0 0 0 00 s e wieis e w e 1
WASHER - 3/8" SAE plain ZP « + « e e oo v oo L LT 1
IEVER = Jift e « o o oo 06 00 00 0 s o viie = % =S @ B Glerel 6 # wes w . |
BOLT -1/2"%x1-1/4"N.C. «cccoecscscccss e oee o o'e 2
PIN =~ cotter 1/8" X 1™ s csvssssesavnonssmpsmensinesss 6
PIN = clevia 1/2" X 3/4" c s S esucsnsovonssnonssnvsnss 2
CLEVIS = 3/8"-24 BAR « o s sn s v s\ # vt 0= s vne o6 0 s 85 1
NUT-3/8"-24 N, F.hex. o oo e e AN ¢ e e v vcnecnene 1
PIN - cleviS 3/8" SAE + ¢ e o o /AN e s s s oossassoocnnns 1
PIN - cotter 3/32" X 3/4" « o/ i)\ ) e e oo eoocccssasonnss 3
PIN - safety «...... . @ ..................... 7
PIN - clevis 1/2". .. : S o ieislis L6 #lalts s 4 & sitania & Wileiis e @ 8
WASHER - 1/2" SAE e it et et 0
LINK - front mower Lft- N\ ¢ ¢ ¢ c ¢ ¢ ¢ e e e v o0 000000 0esen 2
LINK - rear mower(Jifta/ . « ¢ ¢ ¢ ¢ ¢ ¢ e o e e o e o a0 00000 2
LINK - bottom i€ ~724)c ¢ ¢ e e e ¢ 0 o S Ao T oo L oc g o 4
LINK - top LffmoDoNye e o oo 00 oo o siieiie w e 16 % @ el biel @ akeial ) e 4
BOLT - 1 RTNIN, e e aovnesssvninseinsssassn .
BOLT - be ONSION AT ¢ « o ¢ o e 06 s 6 6 6 s o 0 06060606 cccsococsecose 1
YOK& C SEADNE TOd N & o 5.5 & 5616 o e & sieie & oles W sine 1
Y SBltMtension arm « « « ¢ s e c c e c o e c s o et 1
S eIt teNSION ¢ v/ s s « s /ss o o 806 s s o ois o 6 s s o o8 s 1
TVOL & o s 616 & o s atioGapeis siinis & o siisis & o sl ® @ o siis e o &biis 8 1

PIVOt ¢ ¢ ottt ittt ittt et it et i e 1

B =T:1 L] » A I 2
T-1/2"-13 N, C.heX s e v eoersoecencccaacnncacecns 3

April, 1966






ROTARY MOWER, DOZER BLADE AND DUMP CART 13

44" DOZER BLADE
120 AND 150 GARDEN TRACTORS

REF. PART NO. DESCRIPTION REQ'D
1 C 10850 FPRAME =~ dOZep s » s ss s novanssnnssssomsssnsnssnnnss 1
2 C 10820 PIN - clevis - 5/8" ............................... 2
3 C 10898 PIN - Safety © o 86 56000050608 060600000600e0c00c0e0se0000s0e0 e 4
4 c 10879 LINK -dozer lift o « ¢ e e e e o o e o oo s o e o oo eeeecccososssose 2
5 C 10821 PIN - clevis - 1/2” ............................... 4
6 132~ 48 PIN -cotter = 1/8" X 1" ¢ e e e v o v ot v e vesonnceeesnnnnns 4
7 C 10967 BOLT - 3/8" x3"hexhead s -cccceoocecocsoscsosccccscses 1
8 C 10966 SPRING - eXtension « « « e+ o+ oo e e e oo ooooosssssssscscos .1
9 c 10965 PLUG - spring adjustment « « « « c ¢ e e v ettt e i ettt tennn 1
10 C 10921 SPRING - COMPreSSiOn « « « ¢t s oot e v oo tonesonceonesnns 1
11 C 10896 WASHER = CUD + ¢« ¢ o oot s eooeocencsansanssancsnsss 1
12 129- 103 NUT -3/8"-16 N, C, ccececoceccoccccccsonconcocscss 1
13 C 10873 WELDMENT - blade pivot « « « e e oo oo e s v v oo ocanonnsens 1
14 15- 856 BOLT - 1/2"X3-1/2"N, C. ++ceeevoesessscnnanssssons 1
15 92- 8 WASHER - 1/2" SAE std. 10CK + ¢ e e e et s o e e oo cneans 1
16 25- 108 NUT =1/2"=13 N, C.v e e s e ot s oo oo ososcacssonssnsensns 5
17 141- 6 PIN-clevis = 1/2"e ¢ e v oo v oo oo adfN\ e vt o eevocoonnnnnn 2
18 C 10870 BLADE - 44" dOZ€rs + o + + « « = « « NN o oite o 8 misie o 4 eiiiie 0 8 & §iH 1
19 C 11049 BOLT -3/8"X 10" N, C. ZP « (") s+ o s s o ssoecononens 1
20 C 10968 SHOE = dOZer «csecoooogmi\Walfececocccoscossscccsscnse 2
21 C 10871 BLADE -44" scraper . & - .@ ...................... 1
22 11- 516 BOLT - 5/16" x 1" ro < NIRRT 9
23  92- 5 WASHER - 5/16" SAE 3 K. sl s o olieiis is o siieiie s 5 sinite 4 @ o 913 9
24  25- 105 X

25 C 10888
26 111- 342

Printed in U. S. A, April, 1966






ROTARY MOWER, DOZER BLADE AND DUMP CART 1S

50" DOZER BLADE
190 GARDEN TRACTORS

REF. PART NO. DESCRIPTION REQ'D
1 C 10850 FRAME - dozer« .. ... O T P I I S VY I ey 1
2 C 10820 PIN - clevig = 5/B" <ccceosnmonnssnsosnsscpsssonannns 2
3 C 10898 PIN-safety « e cocceeee ettt ecenocconcnccs 4
4 (@ 10879 LINK ~dozer Jift « c c e c e e c o coc o ceooscocseccocccssce 2
5 C 10821 PIN-clevis = 1/2" ¢ et e eeineeeonnnacoosccscssonnsns 4
6 132- 48 PIN - cotter - 1/8" X 1" « e v o oo Sl & % sieile s % Blslie s ssile % s 4
i C 10967 BOLT -3/8"x3"hexhead ««ccevvveeeeeceecccancnns 1
8 C 10966 SPRING - exXtension « s e c s o e e oo oo coeesccocssscocscscsos 1
9 C 10965 PLUG - spring adjustment « « «cccoeeeeeeeeneeenn o w s 1
10 C 10921 SPRING - COMPIreSSion « « « ¢ ¢ oot oo v o s enooccesonnesss 1
11 C 10896 WASHER = CUD + ¢+ ¢ o oo s oeocecscessnssonnsocsssns 1
12 129- 103 NUT = 3/8"=16 N, Co « o v evoeonnesenneennneanneonns 1
13 C 10873 WELDMENT - blade PivOot « « « ¢ ¢« o s o e e oo o oo voeocscanas 1
14 15- 856 BOLT = 1/3" X B-1/07 N, ©, "5 e s nsieaposssoaiasaasses 1
15 92- 8 WASHER - 1/2" SAE std. 10CK « ¢ s s v o e oo v e eeencenonens 1
16 25- 108 NUT = 1/2"=13 N, C, e evcveooeooecoennnnaasocnanss 5
17 141- 6 PIN - clevis - 1/2" ........................... 2
18 C 10881 BLADE =50"dozer « o s ¢ 5o ¢ s QEANN\ M ¢ 00 e oo 1
19 C 11049 BOLT - 3/8"x 10" N, C. ZP - A 1
20 C 10968 SHOE - dozer « « « s oo oo+ @ s e G e e S eG e s e 2
21 C 10878 BLADE - 50'" scraper - ¢ * .@ ..................... 1
22 11- 516 BOLT - 5/16" x 1" ro (§ ...................... 10
23 92- 5 WASHER - 5/16" SAE, StANNEE « ¢ s s oo vocoeenenonnns 10

24 25- 105 NUT - 5/16"-18 hex o\ )\ ¢ et e e e teniniiennnncnns 10

25 C 10888 PIN -locking - « ("¢ + e et et tteiinneneens 1
26 111- 342 BOLT - 3/8"x l& d head, square neck .« -«+.... IR |

Printed in U, S. A. April; 1966






ROTARY MOWER, DOZER BLADE AND DUMP CART 17

DUMP CART

120, 150 AND 190 GARDEN TRACTORS

REF. PART NO. DESCRIPTION REQ'D
1 186- 218 SCREW - 5/8'""No. 5 ~round head =+ + -+ oo 6
2 C 11436 ANGLE - stiffener =« ccccoecc e s oo o esecececcacccscscnse 2
3 C 11437 TAIL GATE = WOOd * ¢ ¢ ccceeoeececsoccsccocsesoence il
4 C 10660 BODY - trailer assembly ........................... 1
5 132- 93 PIN - cotter - 3/16" X 1=1/4" c e cccccerecccccacnnscces 2
6 A 70063 WHEEL - assembly .................... e o o s e s e s s s 2
7 A 70479 RIM -wheel =4 X 8 *ccoccoceeccccsoceoscs ecco s s oo 1
8 A 70398 BUSHING - wheel - flanged - 3/4" < - ccccecccocccscccnccn 2
9 219- 1 GREASE FITTING - Zerk =+ s cscec s e e cocconcacece. 1
10 C 10664 BRACKET - axle + + v v+ cocovesoossannssnansanns cesee?
11 12- 512 BOLT - 5/16'" x 3/4" round head, square neck ********* """ 6
12 92- 5 WASHER - 5/16" SAE std. lock *** oo 6
13 25- 105 NUT - 5/16H N.C.hex *csccvecceccccesssococsceccnrce 6
14 C 10666 TONGUE - rear assembly with axle =« oerorer 1
15 12- 612 BOLT - 3/8" x 3/4" - round head, square neck * =« * - * " sses P
16 92- 6 WASHER - 3/8n SAE std, lock *c s s e s e e s e oo e 9
17 25~ 106 NUT - 3/8n N.C.hex s s s e s eseooe @ eecosecenccccse 3
18 C 10665 TONGUE - front assembly =« -+ * QAy & s e s aie s il
19 C 10661 LEVER - release =+ ¢+ * oo oo Nh o o s 00 0000000 0 0 e 1
20 C 10662 KNOB - release lever =« ¢« -« - . - ------------------- 1
21 15- 656 BOLT - 3/8"x3-1/2"hex hea + -+ ¢ ¢ oo v e ceceroccc.nn 1
22 25- 146 NUT - 3/8'" N, C. hex ja o6 NI/ s o 0 0is o0 8 sim s B s B Eee 1
23 C 10663 SPRING - release leverx B I I 1
24  95- 5 WASHER-S/lB"SAE@ Y A el
25 25- 105 NUT - 5/16" N, C. he® O d/e e e e o v v e n et eeacnncoccenon 1
26 25- 145

NUT - 5/16" N, c& 1Y) 5 o % sis e @ & siis s W s simIe W e s s e e e 1

Printed in U, S. A, April; 1966



NUMERICAL INDEX

PART PAGE REF.  PART PAGE REF.  PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
A 70083 17 6 C 10821 13 5 C 11344 11 26
A 170398 17 8 C 10821 15 5 C 11344 9 26
A 70404 7 10 C 10822 7 8 C 11345 9 27
A 70404 5 10 C 10822 5 8 C 11347 11 27
A 70479 17 " C 10833 5 9 C 11436 17 2
C 10463 11 2 C 10850 13 1 C 11437 17 3
C 10463 9 2 C 10850 15 1

C 10551 n 3 C 10870 13 18 HARDWARE CODE NUMBERS
C 10551 9 3 C 10871 13 21

C 10660 17 4 C 10873 13 13 11 516 13 22
C 10661 17 19 C 10873 15 13 11 5186 15 22
C 10662 17 20 C 10878 15 21 11 614 5 26
C 10663 17 23 C 10879 13 4 11 614 7 286
C 10664 17 10 C 10879 15 4 12 512 17 11
C 10665 17 18 C 10881 15 18 12 612 17 15
C 10666 17 14 C 10883 9 35 15 656 17 21
C 10713 5 7 C 856 13 14
C 10713 7T " C 15 14
C 10751 9 13 C 9 4
C 10751 11 13 C 11 4
C 10757 9 11 C 634 5 24
C 10757 11 11 C 624 7 24
C 10760 1 8 C 105 13 24
C 10760 9 8 C 105 15 24
C 10765 5 21 C 105 17 13
C 10765 7 21 C 105 17 25
C 10769 7 8 C 106 5 28
C 10788 7T 9 C 106 7 28
C 10789 119 C 106 17 17
C 10789 9 9 C 108 9 6
C 10800 9 29 C 108 11 6
C 10800 11 29 C 108 13 16
C 10802 9 31 C 108 15 16
C 10802 11 31 C 145 17 26
C 10803 9 25 C 146 17 22
C 10804 9 24 C 148 9 36
C 10806 5 1 148 11 36
C 10806 71 @ 156 9 18
C 10807 5 13 (2 156 11 18
C 10807 7 /@) 1112 5 3
C 10808 5 > C 1112 7 3
C 10808 7 C 5 13 23
C 10810 5 C 5 15 23
C 10810 7 12 C 5 17 12
C 10811 7 186 C 6 5 17
C 10813 9 32 C 6 5 20
C 10813 11 32 C 8 5 25
C 10814 5 22 C 6 17
C 10814 7 22 C 6 7 20
C 10817 5 23 C 6 7 25
C 10817 7 23 C 6 17 16
C 10818 9 33 C 8 9 5
C 10818 11 33 C 8 11 5
C 10820 13 2 C 8 13 15
C 10820 15 2 C 8 15 15
C 10821 9 22 C 5 17 24
C 10821 11 22 C 342 13 26




NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. ' NO. NO.
111 342 15 26

115 203 9 19

115 203 A 19

115 206 Rl

115 206 Thaen U

115 406 9 14

115 406 11 14

115 407 9 28

115 407 11 . 28

126 19 5 5

126 19 7 5

129 103 1355512

129 103 15 12

132 26 9 520

132 26 13- =20

132 48 95 15

132 48 ISl 5

132 48 13 6

132 48 15 6

132 93 17 5

138 2008 9=l o @::»
138 2008 1d= %10 @9

141 4 11 =19

141 4 9 19 \ <&
141 6 13 17

141 6 15 17

186 218 17 1 %

187 1014 Ty &

187 1014 7 2 @

195 522 5 27

195 522 7 27

195 522 $ 12 o @

195 522 11 12 &\
9 23 \

195 530

195 530 11 23 @
213 4 9 17 @

213 4 1 B |
219 il 17 @3




ol
3
O

REVISION
PAGES
FOR

CASE

HERE'S YOUR SET

OF REVISION PAGES
TO KEEP YOUR PARTS
DEPT. UP-TO-DATE!

parts Catalog
NO.976
/

N
Insert the
above Cata
This C
allo

{

| —

54

nd up-to-date.

cur
i ir proper places.
t@ eplace.

Revision No.1

PAGES
5-6 7-8 9-10 11-12 17-18

TO
PARTS CATALOG N

ROTARY MOWER, Do@ ADE
AND DU

<
120, 1 D 190
GA RACTORS

revised pages in your copy of the

has been printed in loose leaf style to
Parts Department to keep their Catalogs
Insert these pages promptly
Remove and destroy the pages

J.1. CASE CO.
Est. 1842 Racine, Wisconsin, U. S. A.

Issued June 1967

Printed in U.S.A.



ROTARY MOWER, DOZER B..ADE AND DUMP CART

38" ROTARY MOWER

120, AND 150 GARDEN TRACTORS

REF. PART NO. DESCRIPTION REQ'
i C 10806 GUARD - outboard pulley « « « « e cc v e eonennennesns =t
2 187- 1014 SCREW - 1/4'"x 1/2'" hex head, self-tapping =« « s oo oo
3 25- - 1112 NUT - 3/4"-16hexX « e e oo eeevosececececncencsns A
4 C 10904 PULLEY - outboard spindle =« -+« - I I .
5 126- 19 KEY, WOOrUff #11+ + « « + = v v o v s v PN R T, LTy
6 c 10822 WASHER - mower spindle « « « « « « + o o ¢ Shie e & wmb e & v (o) e s & (eite
7 C 10713 PULLEY - center spindle, 2 groove <« ccceooce:oeces
8 (6 10769 BELT - driven, 3V710 =« -+« =+t o v e eenenn e .

9 C 10788 DECK - mower, 38"+« « « o+ oo oo B0 o o (o1 buariepeT e s Fade none te. e
10 A 70404 DECAL - "caution-spinning blade' « « ¢« e e e v e v o0 v e v e v
11 C 10899 BEARING .- BOIIHIO + 4« » 554 % £ 0.8 ¥ s o 4n v 50 a/uisbene sw
12 (& 10810 SPACER - bearing « .- . e b ® atiel s s relTenATE SRR, SRS IR
13 @ 10807 HOUSING - spindle « « « + s« oo oo v o CORTG o B GO O e A .
14 C 10942 WASHER - bearing seal « « «« o« oo v o D G e 6 BN ) e .

15 C 10808 SPINDLE - mower blade « « « « « =« s e o 0@ Fe o u b9 e te ST

16 C 11655 BIADE = 14" TNOWEE « ¢ » s 2550 sslie ¢ o it s 5 ¢ .0, 578 516 & & b
157 92- 6 WASHER - 3/8'" SAE sStd. 10CK « « « « ¢ + + ¢ s+ oot oooeens .
18 115- 206 BOLT - 3/8" x 5/8"N. C. ZP .. N\ s e T i it n I
19 115- 203 BOLT - 3/8"x 3/4"'N. C.ZP: . e alaite e o ol e e er e SRR
20 92- 6 WASHER - 3/8'" SAE std. lock-0\\ -} - ¢ ¢ o0 e e e s e .
21 C 10765 PULLEY - idler « .« .. .. @ ..... e N
22 C 10814 BRACKET - idler .. a0y I s D S S
23 C 10817 BUSHING - idler pulley. O s o il e o se s s Shelie @ o Biele .
24 14- 624 BOLT - 3/8" x 1-1/2 N/ - T 2%
25 92- 6 WASHER - 3/8" SAI DCK s = » = = s s 505 u s 5w 5 it & it
26 11- 614 BOLT - 3/8" x .&:‘- ound head, SQUATe NECK « + + + + + + =+« - -
27 195- 522 WASHER - 3/, :-n} \: Plain ZP - ¢ e e v e v vt v et e o Tal n e But i
28 25- 106 NUT - 3/8" ’{) 25 L R, SR 5 s o s w §

<

\@
©®
%@

Printed in U, S. A.

May, 1967






REF. PART NO. DESCRIPTION REQ'D
1 C 10806 GUARD - Outboard pulley ..................... . o & ‘s
2 187- 1014 SCREW - 1/4" x 1/2' hex head, self-tapping * * * * - $ 00D ToOnC
3 25- 1112 NUT - 3/4"-16 hex + = =« ccc oo s s o coeen. L A A
4 C 10904 PULLEY - outbeard spindle s « s syjessrie s s o sis oie s etote o eiie (0
5 126- 19 KEY - Woodruff #11 = = = ¢ =« ¢ o v oo oo e oo to o coceeeonnn
6 C 10822 WASHER - mower spindle « ¢« + e s s e v ot cee o ccecee.e
7 C 10713 PULLEY - center spindle, 2 groove =« ===« g

8 C 10919 BELT - driven, 3V750 «+ -+« cocceevecoconenen. -

9 C. 10833 DECK - mOWer, 44" « + = =+ s st oot o one e
10 A 70404 DECAL - "caution-spinning blade' =+« + s e ccce e
11 C 10899 BEARING - spindle« + + + =+ + -+ el gl s o 8% G oo o & 56 C
12 C 10810 SPACER - bearing » + =+ =+ s+ st ssosesesececncuseennn
13 [ 10807 HOUSING - spindle * * « s cc v sceovsecsoncsccvccsnecoss
14 C 10942 WASHER - bearing seal + ¢+ s c-cccceececececoccocsns
15 (& 10808 SPINDLE - mower blade « = * = ¢ =« s ¢ e o o o o e v v oo oo oo oo
16 (@ 11654 BLADE - 15-1/2" mMOWer =+ = ** =+t s st oot oo enncnn.
17 92- 6 WASHER - 3/8'" SAE std. lock ==« <" " oo oecen
18 115- 206 BOLT - 3/8"x 5/8"N.C. ZP - N, 5 8 et s [ellalicle e e ferie e
19  115- 203 BOLT = 3/8" x 3/4" N, C. ZP" 32\ *Yeie #% #eiin ol esls aie 0@ e
20 92- 6 WASHER - 3/8' SAE std. 1oCKk—s\\:))= s = * s s s oo cocen.
24 G 10765 PULLEY - idler =« + « « o« « @ .....................
22 C 10814 BRACKET - idler D e P SR RS
23 C 10817 BUSHING, idler pulley A AL R I O e (1T O 5
24 14- 624 BOLT - 3/8"x 1-1/2! o/ > B
25 92- 6 WASHER - 3/8'" SAE’ OCIC (4616 s s o s 5% e 6w b 6 eie 6 b slw el
26 11- 614 BOLT - 3/8" x ¥ pound head, square neck « » = =«
27 195~ 522 WASHER - 3/¢ plain ZP + -« s o s o o 5 sl e w88 8 bl e e e
28 26= 106 NUT - 3/8"<0HJLC. hex =+ v v s v evmeecoeeonnnaeeons

&
Printed in U. S. A,

ROTARY MOWER, DOZER BLADE AND DUMP CART
44" ROTARY MOWER

120, 150 AND 190 GARDEN TRACTORS

May, 1967



Lol
L A S

\\ > N—p
O
N 006IC </ O— 4!
@) 50“‘./ \\

N

/
/
/
\\ )
EQQ%N it e

=t By s '
Ty
g
S a.ﬂo

=

.,

\

2\ \

N&

AR
® N\
Sl S SR B T Rt e B e na 10, ool Ly N — R 2

p =y '\
@

7
/ -
@ \\



ROTARY MOWER, DOZER BLADE AND DUMP CART 9

38" - 44" ROTARY MOWER

120 AND 150 GARDEN TRACTORS

REF. PART NO. DESCRIPTION REQ'D
1 C 1666 l{‘? OB = dTIVe < ol st oo heraris elfehe arsr ohs 2] s o Ioifs: o: v rersohmlaloliol s 1
2 C 10463 PULLEY = Adler e s s ete oo slelislie’s o s ale s w5 e s aleisrs s o isio osie 2
3 (@ 10551 BUSHING = 1d]er s = s = o o o o s ¢ o so s v 0 siss s sis smeinssess 2
4 13- 896 BOLT - 1/2" X 6" N, C. ¢+ o e oo veoeeonecscannnnnnssens 1
5 92- 8 WASHER - 1/2"SAE Std. 10CK« + + o ¢ ¢ e e e e oo v o neeeeenn . 5
6 25- 108 NUT = 1/2"-13 N. C. heX « + ss s s ers o ¢ sisie o s 08 s s esissoei 5
7 C 10949 FRAME - SUPPOTt « ¢ ¢ « e e o e ot ot v v oo enononcosonnnson 1
8 C 10760 BELICRANK = 1ar Hft: 5« o6 ¢ oo oo ee asassisisise s soissos 1
9 C 10789 LIEVER -rear liftc « c e c c e e s o s c s o s s s s 0 v o oococscssoocs 1
10 138- 2008 ROLLPIN - 1/4" X 1-1/8" o ¢ ¢ e ot e v vt oo tencencennns. 1
11F=C5 310757 PULL ROD - rear mower lift « - « ¢« s e v e e v v e 1
12 195- 522 WASHER - 3/8" SAE plain ZP«+ + ¢ e e v et o e v v e s 1
135 € 10751 IEVER - Jift ¢ s c e v o e o e sooossessosccssassocsnascsss 1
14 115- 406 BOLT - 1/2"x1-1/4"N, C,ZP+ - cccccvcoccoccocccocncs 2
15 132= 48 PIN - cotter, 1/8"X 1M o oo e e e eee s ccocenen 6
16 C 10953 PIN - clevis 1/2" X 3/4" ........................... 2
17 213-= 4 CLEVIS - 3/8"=24 SAE + + = e s oo s om0 s s v oo ooceceeonnon 1
18 25- 156 NUT - 3/8"-24 N. F. hex « -+« -« NN\ Ws o 86 o0 ss 0w s e o e 1
19 141~ 4 PIN - clevis 3/8" SAE « + = - « - e Vs o oliernl 6 $u 016 5 B of Sishahele 1
20 132~ 26 PIN - cotter 3/32" X 3/4". e o v A\ o)} o000 coc st 0000 3
21 C 10898 PIN - safety « ¢+« o @ ..................... 7
22 C 10821 PIN - clevis 1/2" . . « o SiEAne ¥ e e & 816 Bus iee e smalienie Neryre 8
23 195- 530 WASHER = 1/2" SAR BIAIRNREY s « s s 665 ¢ s 50 u s s0's s v'ssuns 20
24 C 10804 2
25 C 10803 2
26 C 11344 E
27 C 11345 4
28 115- 407 2
29 C 10800 1
30 € 10952 1
31 C 10802 1
32 C 10813 ]
33 - 'C.=10818 1
34 C 10897 I
35 C 10883 2
36  25- 148 3

9
<

Printed in U. S. A. May, 1967



ﬁ

o



ROTARY MOWER, DOZER BLADE AND DUMP CART 1

44" ROTARY MOWER
190 GARDEN TRACTOR

REF. PART NO. DESCRIPTION REQ'D
1 C 11669 BELLT =drive: o or < s it e« ol s e s 5 s 5 ape s 5% o6 o 5 siis o olotiele 1
2 C 10463 PULEEY =t1dler: s sie s o = o0 ok o o600 e o0 s o s s 6 6.6 @ s oioe 2
3 C 10551 BUSHING =fiadlBT W=sncric o o, o0 sgei o sie w3s 51555 5 iolie & o oo v s D
4 13- 896 BOLT = 1/2" X B N, C.. "+ ¢ o%s 000 aiis oo o s s as s o siois o o0 1
5 92- 8 WASHER - 1/2" SAE std. 10CK + « « et evoveeeennn e 5
6 25- 108 NUT - 1/2"-13 N, C.heX o+ e e eooeenceaccscacacecnssos 5
7 C 10951 FRAME - 'SUDPOLT « ¢ « ¢ c6s 6 000 e aonossosseanis sioges 1
8 C 10760 BELILCRANK ~2ear Jift « o ¢ s s s o6 v6 600 0 66 e o6 aseoseoerms 1
9 C 10789 LEVER - Tear Lt i e o s o o o ais cmiwions s wneis s s sio o e oos s 1
10 138- 2008 ROLLPIN - 1/4" X 1-1/8" ¢ ¢ e e e s s svtvoesoscsoccossoss 1
11 C 10757 PULLROD -rear mower Lift - « « « e o e e ot e vt iaennn 1
12 195- 522 WASHER - 3/8"SAEDPIain ZP + « « et e e vt e vnennnnnnsnns 1
13. G-, 10751 LEVER = lift. ¢ e ¢ ¢ ¢ e c e e e 00 o sleie 5 5 515, #y'8 amie)ial e lalisle el st 1
14 115- 406 BOLT = 1/2" H 1-1/8" N, G ZDP ws s s on s s s5n s vala o i oo s 2
15 132- 48 PIN -cotter 1/8" X 1" + o v eveeesoeccoccoooonsensses 5
16 C 10953 PIN - clevis 1/2" X 3/4" ¢ vt e ottt et oo neeeeennennnna 2
17 218 4 CLEVIS - 3/8"-24 SAE .« +..... AVt Wl 1
18 25- 156 NUT - 3/8"-24 N, F. hex. . .... N R AN A b o o o 1
19  141- 4 PIN - clevis 3/8"SAE ..... D - s A B 1
20 132- 26 PIN ~ cotler 8/382" % /4" . o o0Nss)) 0o s ns e 5 wnwie n ses s o 5 3
21 C 10898 PIN - safety «....... . @ ..................... 7
22 C 10821 PIN - clevis 1/2". .. Xzé ....................... 8
23 195- 530 WASHER - 1/2'" SAE PIARNRP « « + « o e o v e v nennonnnnnnn. 20
24 C 10915 O
25 C 10916 2
26 C 11344 4
27 C 11347 4
28 115- 407 2
29 C 10800 1
30 C 10952 1
31 C 10802 1
32 C 10813 1
33 C 10818 1
34 C 1
C

10897 i
35 10883 2 2
36 25- 148@ UT = 1/2"-13 N. C. HEX » ¢ + = ¢ o e s s oo e vonennonennenns 3

Printed in U, S. A, May, 1967






ROTARY MOWER, DOZER BLADE AND DUMP CART 17
DUMP CART

120, 150 AND 190 GARDEN TRACTORS

REF, PART NO. DESCRIPTION REQ'D
1 186- 218 SCREW - 5/8'"No. 5 -round head + =+« +vstveencuncnens 6
2 C 11436 ANGLE <StiffenNer o = estis s s 6 o aie eeie o #is s a0 o s o o s We® o o & =)
3 (6 11437 TATL - GATE = WO =+ > seis-e s ¢ o v.s siel e o sis o a0 s s s o saTei5 .0 s » 1
4 NSS BODY - trailer assembly ........................... 1
5 132= 93 PIN - cotter = 3/16" X 1-1/4" =+ s oo oo e et oo nnenss 2
6 A 70063 WHEEL - assembly ............................... )
7 A 70066 RINP- WHe]l .~ 4 X 8w < toteth o o salonele s lash5 o siie 5 5 oyel SBEeLs waa s 1
8 A 70398 BUSHING - wheel - flanged - 3/4'" « + =+« « ® @ elate o elieeiies e e w2 D
9 219- 1 GREASE FITTING = ZerK * * ** s s 00 e 00 seceoscsosescss 1
10 C 10664 BRACKET - axle » + » + » « Bl sl s e e Lk e s @ eieis Dhithlleteley 2
11 12- 512 BOLT - 5/16" x 3/4" round head, square neck * =+ -+ *-=* - 6
12 92- 5 WASHER - 5/16' SAE std, lock ****=*+*+*- i R il 6
13 25~ 105 NUT - 5/16n N.C.hex **ccccs e eceeecescoscccccsccsss 6
14 C 10666 TONGUE - rear assembly with axle =+« ++csceveceecenn. 1
15 12- 612 BOLT - 3/8" x 3/4" - round head, square neck * * * * =« + + soeieis D
16 g2 6 WASHER - 3/8n SAE std. 1ock = ® * ® ¢ ¢ ¢ e e oo o oo ososssosssese 2
1% 25~ 106 NUT - 3/8n N.C.hexX * ¢ v v 00 oo oo ol s *ss0s0000sss00s00s0 3
18 C 10665 TONGUE - front assembly =« - - - N\FWDe e aeeos s e #.8 dieiald]
19 (3 10661 LEVER -release ¢+« ¢ o0 eV o o o000 0000000 1
20 C 10662 KNOB - release lover we:s s s cial\e ) pie o o s s & oo s & o 6. 0xonaloie s 1
21 15- 656 BOLT - 3/8' x 3-1/2" hex he :

22 25- 146 NUT - 3/8" N. C. hex jan
23 C 10663 SPRING - release lever
24  95- 5 WASHER - 5/16" SAE

25 25- 105 NUT - 5/16" N. C. ‘
26 25- 145 NUT - 5/16" N.

Printed in U, S. A, May, 1967



NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
A 70063 17 6 ¢ 1089t 15 5 C. 11437 17 3
A 170066 17 7 C 10822 7 6 C 11654 7 -6
A 170398 17 8 C 10822 5 6 C 11655 5 16
A 70404 7 10 (CT igggg g 9 C 11666 9 7
A 70404 5 10 1 1 c

C 10463 11 2 C 10850 15 1 C i;ggg o :
C 10463 2 g C 10870 13 18 - 15 4
C 10551 MY 8 C 10871 13 21 HARDWARE CODE NUMBERS
C 10551 9 3 C 10873 13 13

C 10661 17 19 C 10873 15 13 11 516 13 22
C 10662 17 20 C 10878 15 21 11 516 15 22
C 10663 17 23 C 10879 13 4 11 614 5 26
C 10664 17 10 C 10881 15 18 11 614 7 26
(64 10665 17 18 C 10883 9 35 12 512 17 11
C 10666 17 14 C 10883 11 35 12 612 17 15
C 10713 5 7 C 10888 15 25 13- 856 13 14
C 10718 7 7 C 10888 13 25 13- 856 15 14
C 10751 9 13 C 10896 13 11 13- 896 9 4
C 10751 11 13 C 10896 15 11 13- 11 4
C 10757 9 11 C 10897 9 34 14- 5 24
C 10757 11 11 C 10897 11 a4 1 24
C 10760 11 8 C 10898 15 3 56 17 21
C 10760 9 8 C 10898 9 2 @@ 105 13 24
(6 10765 5 21 € 10898 13 % 105 15 24
C 10765 7 21 C 10898 11 §Q5 105 17 13
C 10769 n 8 C 10899 n 25 105 17 25
C 10788 7 9 C 10899 25 106 5 28
C 10789 11 9 C 10904 % 4 25 106 7 28
C 10789 9 9 C 10904 4 25 106 17 17
C 10800 9 29 C 10915 @ 24 25 108 9 6
@ 10800 11 29 (@ 10916 1 25 25 108 11 6
C 10802 9 31 C 10919 5 8 25 108 13 16
C 10802 11 31 | C 10 @ 13 10 | 25 108 15 16
C 10803 9 25 | C \ 15 10 | 25 145 17 26
C 10804 9 24 C R 5 14 25 146 17 22
C 10806 5 1 C 2 7 14 25 148 9 36
C 10806 7 1 q 8 9 7 25 148 11 36
C 10807 5 13 11 7 25 156 9 18
C 10807 7 13 9 30 25 156 11 18
C 10808 5 5@3 11 30 25 1112 5 3
C 10808 7 C 10953 9 16 25 1112 7 3
C 10810 8)Y C 10953 11 16 92 5 13 23
C 10810 @ C 10965 13 9 92 5 15 23
C 10811 7 6 C 10965 15 9 92 5 17 12
C 10813 9 32 C 10966 15 8 92 6 5 17
C 10813 11 32 C 10966 13 8 92 6 5 20
C 10814 5 22 C 10967 13 7 92 6 5 25
C 10814 7 22 C 10967 15 7 92 6 7 17
C 10817 5 23 C 10968 15 20 92 6 7 20
C 10817 7 28 C 10968 13 20 92 6 7 25
C 10818 9 33 C 11049 15 19 92 6 17 16
C 10818 11 33 C 11049 13 19 92 8 9 5
C 10820 13 2 C 11344 11 26 92 8 11 5
C 10820 15 2 C 11344 9 26 92 8 13 15
C 10821 9 22 C 11345 9 27 92 8 15 15
C 10821 11 22 ¢ 11317 115 27 95 5 17 24
C 10821 13 5 C 11436 17 2 111 342 13 26

~ ~
el o i



Be Safe...

Insist on

GENU@@E

- e

" PARTS!

<)
e

r) S
29

=)

=0

)

Colt 4500 5-66 i

()



